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301324 |FRONT BODY MOUNT SET -+2MM HEIGHT 335581 |SPRING C=7.8 FOR GEAR BOX - MEDIUM - SILVER (2) 960140 |NUT M4 WITH FLANGE (10) 335928 |ALU BELT PULLEY 18T - 2-SPEED-SIDE - SET

301334 |REAR BODY MOUNT SET +2MM HEIGHT 335711 |FRONT MIDDLE SHAFT - HUDY SPRING STEEL™ - LIGHTWEIGHT 961032 |WASHERS3.2 (10) 335959 [ALU BELT PULLEY 19T - MID-CENTER - SET

303122 |ALU SHIM 3x6x1.0MM (10) 335720 |COMPOSITE FRONT MIDDLE SHAFT HOLDER 962051 |WASHER S 5x10x0.2 (10) 335985 [ALU BELT PULLEY 25T - MID-SIDE - SET

303123 |ALU SHIM 3x6x2.0MM (10) 335800 |COMPOSITE BELT PULLEY COVER SET 964031 |WASHER S 3.5x10x0.2 (10) 335986 [ALU BELT PULLEY 26T - MID-SIDE - SET

303241 [BALL UNIVERSAL 5.8 MM HEX (4) 335810 |COMPOSITE BELT PULLEY 20T - 2-SPEED-CENTER 964050 |WASHER S 5x15x0.3 (10) 336040 |GRAPHITE RECEIVER BRACKET SET

305231 |DRIVE SHAFT COUPLING - HUDY SPRING STEEL 335828 |COMPOSITE BELT PULLEY 18T - 2-SPEED-SIDE 964073 |WASHER S 7x10x0.2 (10) 336060 [RECEIVER SWITCH - SET

306310 |ANTENNA (2) 335859 |COMPOSITE BELT PULLEY 19T - MID-CENTER 964074 |WASHER S 7x10x0.3 (10) 336080 |GRAPHITE PERSONAL TRANSPONDER BRACKET

308035 | COMPOSITE PISTONS - ADJUSTABLE + NON-ADJUSTABLE (SET 2+-6) 335885 |COMPOSITE BELT PULLEY 25T - MID-SIDE 964075 |WASHER S 7x10x0.5 (10) 336150 |COMPOSITE BATTERY PLATE

308040 |SHOCK ADJ. NUT ALU + O-RING (4) 335886 |COMPOSITE BELT PULLEY 26T - MID-SIDE 965019 |E-CLIP1.9 (10) 336156 |BRASS BATTERY PLATE FOR LIPQ BATTERIES

308073 | COMPOSITE SET OF SHIMS FOR ALU SHOCKS (2) 336000 |COMPOSITE RECEIVER CASE 965023 |E-CLIP23 (10) 336170 |BRASS CHASSIS WEIGHT FOR NT1 30g

308080 |SHOCK ABSORBER MEMBRANES (4) 336030 |RUBBER RECEIVER CASE COVER 965050 |E-CLIP5 (10) 336230 |COMPOSITE RADIO PLATE MOUNTS (L+R) - V2

308090 [SHOCK FOAM INSERTS (4) 336110 |[GRAPHITE RADIO PLATE - V4 965070 |E-CLIP7 (10) 336300 |COMPOSITE ANTENNA MOUNT

308305 |XRAY ALU SHOCK ABSORBER-SET 4-STEP (2) 336120 |COMPOSITE STEERING SERVO HOLDER - SET - V2 970050 |0-RING 5x1 (10) 337251 |ALU PIVOT BALL 8.4 MM - SWISS 7075 T6 - HARD COATED (4)
308316 |SHOCK BALL JOINT - OPEN (4) 336155 |GRAPHITE BATTERY PLATE 970100 |0-RING10x 1.5 (10) 338183 |XRAY SPRING-SET D=1.7 (28.5 LB) DARK-BLUE - SOFT-MEDIUM - FRONT (2)
308321 |ALU XRAY SHOCK BODY FOR #308305 (2) 336180 |COMPOSITE REAR STIFFENER 970121 |0-RING 12.1x1.6 (10) 338184 |XRAY SPRING-SET D=1.7 (30.5 LB) VIOLET - MEDIUM - FRONT (2)
308330 |COMPOSITE FRAME SHOCK PARTS 4-STEP - V2 336190 |COMPOSITE ROLL-OVER BAR 971031 |SILICONE O-RING 3.1x1.6 (10) 338185 |XRAY SPRING-SET D=1.8 (33 LB) LIGHT-PURPLE - MEDIUM-MEDIUM HARD - FRONT (2)
308352 |ALU SHOCK CAP-NUT WITH VENT HOLE (2) 336200 [COMPOSITE STEERING SERVO ARMS - SET 971160 [SILICONE 0-RING 16x3 (10) 338186 |XRAY SPRING-SET D=1.8 (35.5 LB) PURPLE - MEDIUM-HARD - FRONT (2)
308361 |HARDENED SHOCK SHAFT (2) 336231 |ALU RADIO PLATE MOUNTS (L+R) - SWISS 7075 Té 971240 [SILICONE 0-RING 24x0.7 (10) 338187 |XRAY SPRING-SET D=1.8 (38.5 LB) LIGHT-RED - HARD - FRONT (2)
309402 |BODY CLIP FOR 6MM BODY POST (4) 336250 |COMPOSITE BATTERY MOUNT (L+R) 972030 [SILICONE 0-RING 3x2 (10) 338286 |XRAY SPRING-SET D=1.7 (25 LB) DARK-BLUE - SOFT-MEDIUM - REAR (2)
331100 [CHASSIS 3MM - CNC MACHINED - SWISS 7075 T6 - V2 336400 [THROTTLE LINKAGE SET 972050 |SILICONE 0-RING 5x2 (10) 338296 |XRAY SPRING-SET D=1.7 (28 LB) VIOLET - MEDIUM - REAR (2)
331200 |COMPOSITE BUMPER 336401 |BRAKE LINKAGE SET 980210 |PIN 2x9.8 (10) 338287 |XRAY SPRING-SET D=1.8 (30 LB) LIGHT-PURPLE - MEDIUM-MEDIUM-HARD - REAR (2)
331215 |GRAPHITE UPPER HOLDER FOR BUMPER 337210 |FRONT LOWER INNER PIVOT PIN (2) 981208 |PIN 2x8 (10) 338297 |XRAY SPRING-SET D=1.8 (33 LB) PURPLE - MEDIUM-HARD - REAR (2)
331220 |FOAM BUMPER 337220 |FRONT UPPER PIVOT PIN (2) 981210 |PIN 2x10 (10) 338288 |XRAY SPRING-SET D=1.9 (35 LB) LIGHT-RED - HARD - REAR (2)
332010 [COMPOSITE LOWER & UPPER BULKHEAD FRONT RIGHT 337250 |STEEL PIVOT BALL 8.4 MM (2) 981212 [PIN 2x12 (10) 338500 [XCA (XRAY CENTRIFUGAL-AXIAL) CLUTCH SET

332020 |[COMPOSITE LOWER & UPPER BULKHEAD FRONT LEFT 337252 |ALU ADJUSTING NUT M10x1 (4) 98 3404 [ROLLER PIN 4x4 MM (2 338510 |XCA UNIVERSAL CLUTCHBELL - HUDY STEEL

332070 |COMPOSITE ADJUST. BALL-BEARING HUB (4) 337254 |COMPOSITE BALL CUP 8.4 MM (8) 338511 [LIGHTWEIGHT XCA CLUTCHBELL - HUDY STEEL

332080 |GRAPHITE SHOCK TOWER FRONT 2.5MM 337310 |REAR LOWER INNER PIVOT PIN (2) 301322 |FRONT BODY MOUNT SET 6MM 338512 |ALU CLUTCH BELL - SWISS 7075 T6 (7MM) - HARD COATED
332111 [COMPOSITE SUSPENSION ARM FRONT LOWER - NARROW 338501 | XCA (XRAY CENTRIFUGAL-AXIAL) CLUTCH SET - HIGH DYNAMIC 301323 |FRONT BODY MOUNT SET +1MM HEIGHT 338515 |XCA ALU 7075 T6 HARDCOATED PINION GEAR - 15T (1ST)
332130 |COMPOSITE SUSPENSION ARM FRONT UPPER - V2 338513 |XCA CLUTCHBELL - HIGH DYNAMIC - HUDY STEEL 301332 |REAR BODY MOUNT SET 6MM 338517 |XCA ALU 7075 T6 HARDCOATED PINION GEAR - 17T (1ST)
332210 [COMPOSITE STEERING BLOCK RIGHT - V2 338516 | XCA ALU 7075 T6 HARDCOATED PINION GEAR - 16T (1ST) 301333 [REAR BODY MOUNT SET + 1MM HEIGHT 338518 |XCA ALU 7075 T6 HARDCOATED PINION GEAR - 18T (15T)
332220 |COMPOSITE STEERING BLOCK LEFT - V2 338521 |XCA ALU 7075 T6 HARDCOATED PINION GEAR - 21T (2ND) 303120 |SET OF ALU SHIM (0.5MM, 1.5MM, 2.5MM) 338520 |XCA ALU 7075 T6 HARDCOATED PINION GEAR - 20T (2ND)
332315 |COMPOSITE SUSP ECCENTRIC BUSHING (4) 338532 [LIGHTWEIGHT FLYWHEEL - HIGH DYNAMIC - ALU 7075 T6 - HARDCOATED 303121 |SET OF ALU SHIM (1.0MM, 2.0MM, 3.0MM) 338522 |XCA ALU 7075 T6 HARDCOATED PINION GEAR - 22T (2ND)
332380 |COMPOSITE CASTER CLIPS (2) 338550 |FLYWHEEL NUT - HUDY SPRING STEEL™ 303122-K [ALU SHIM 3x6x1.0MM - BLACK (10) 338523 |XCA ALU 7075 T6 HARDCOATED PINION GEAR - 23T (2ND)
332401 [DOWNSTOP INDEPENDENT ALU FRONT ANTI-ROLL BAR 338556 |THRUSTBEARING COLLAR - HUDY SPRING STEEL™ 303122-0 |ALU SHIM 3x6x1.0MM - ORANGE (10) 338524 |XCA ALU 7075 T6 HARDCOATED PINION GEAR - 24T (2ND)
332440 |ANTI-ROLL BAR FRONT FEMALE - HUDY SPRING STEEL™ 338561 |CLUTCH FLYWEIGHT SET - HIGH DYNAMIC 303123-K [ALU SHIM 3x6x2.0MM - BLACK (10) 338530 |FLYWHEEL - ALU 7075 T6 - HARDCOATED

332450 [ANTI-ROLL BAR FRONT MALE - HUDY SPRING STEEL™ 338571 |ALU CLUTCH DISK - HIGH DYNAMIC - SWISS 7075 T6 303123-0 |ALU SHIM 3x6x2.0MM - ORANGE (10) 338531 [LIGHTWEIGHT FLYWHEEL - ALU 7075 T6 - HARDCOATED
332500 [SERVO SAVER COMPLETE SET 338578 |CLUTCH SHOE - HIGH DYNAMIC - RED 309840 | PRECISION BALANCING CHASSIS WEIGHTS (4 PCS.) 338540 |FLYWHEEL COLLAR 7MM - NOVAROSSI

332510 [COMPOSITE SERVO SAVER 338581 [CLUTCH SPRING - MEDIUM 309901 [XRAY ALUMINUM 1/10 TOURING SET-UP BOARD - LIMITED EDITION 338541 |FLYWHEEL COLLAR 6MM - PICCO

332610 |ADJ. TURNBUCKLE L/R 45 MM - HUDY SPRING STEEL™ (2) 338584 |SHIM 5x7x0.2 (10) 331101 |CHASSIS 4MM - CNC MACHINED - SWISS 7075 T6 - V2 338560 |CLUTCH FLYWEIGHT SET - V2

332630 |ADJ. TURNBUCKLE L/R 25 MM - HUDY SPRING STEEL™ (2) 338585 |SHIM 5x7x0.3 (10) 331201 |COMPOSITE WIDE BUMPER 338570 [ALU CLUTCH DISK - SWISS 7075 T6

332660 |COMPOSITE STEERING & SERVO BALL JOINT 5.8 MM (4+2) 338586 |SHIM 5x7x0.5 (10) 331210 |COMPOSITE UPPER HOLDER FOR BUMPER 338574 |CLUTCH SHOE - WHITE

333010 |[COMPOSITE LOWER & UPPER BULKHEAD REAR RIGHT 338590 |CLUTCH SPRING CUP - ALU 7075 T6 331211 |COMPOSITE FRONT HOLDER FOR PERSONAL TRANSPONDER 338575 |CLUTCH SHOE - YELLOW

333020 |[COMPOSITE LOWER & UPPER BULKHEAD REAR LEFT 338594 |CLUTCH PRELOAD ADJ. NUT - HUDY SPRING STEEL™ 331221 [FOAM BUMPER - HARD 338577 [CLUTCH SHOE - HIGH DYNAMIC - YELLOW

333050 [COMPOSITE REAR BULKHEAD COVER 338601 [FUEL TANK 75CC - SET - V2 331340 | COMPOSITE REAR BODY BACK STOP (2) 338580 |CLUTCH SPRING - SOFT

333060 [GRAPHITE ROLL-CENTER BRIDGE - V2 338685 |FUEL TANK MOUNTING GROMMET (3) 332081 |[GRAPHITE SHOCK TOWER FRONT 3.0MM 338582 [CLUTCH SPRING - HARD

333070 [BELT TENSIONER SET 338690 |FUEL LEVEL INDICATOR STICKER (4) 332211 |COMPOSITE STEERING BLOCK 1° KING-PIN RIGHT 338710 |ALU ENGINE MOUNTS - LOWER (2)

333080 |GRAPHITE SHOCK TOWER REAR 3MM - V2 338716 |BRASS 1-PIECE ENGINE MOUNT 332221 |COMPOSITE STEERING BLOCK 1° KING-PIN LEFT 338712 |MULTI-FLEX™ 1-PIECE ENGINE MOUNTING SYSTEM

333110 [COMPOSITE SUSPENSION ARM REAR LOWER - V2 338730 |EXHAUST MOUNTING WIRE 332410 | COMPOSITE FRONT ANTI-ROLL BAR HOLDER & ECCENTRIC (2+2) 338713 |ALU MONOBLOCK ENGINE MOUNT

333130 | COMPOSITE REAR UPPER CAMBER LINK BALL JOINT 5.8 MM (4) 338740 |EXHAUST WIRE MOUNT 332441 |ANTI-ROLL BAR FRONT FEMALE 0.7MM - HUDY SPRING STEEL™ 338720 |ALU ENGINE MOUNTS - UPPER (2)

333240 |BALL UNIVERSAL 5.8 MM HEX (4) 339000 |NT1 SET OF HIGH-SPEED BALL BEARINGS (24) 332451 [ANTI-ROLL BAR FRONT MALE 0.7MM - HUDY SPRING STEEL™ 338731 [EXHAUST MOUNTING WIRE - LONG

333310 |COMPOSITE UPRIGHT REAR - V2 339100 [MOUNTING HARDWARE PACKAGE FOR NT1 - SET OF 128PCS 333051 [ALU REAR BULKHEAD COVER 339901 [XRAY NT1 PINION GEAR TOOL SET (20~23T, 15~18T)

333420 |ANTI-ROLL BAR REAR 2.0 MM 358645 [FUEL TANK CAP RUBBER SEAL 333061 |GRAPHITE ROLL-CENTER BRIDGE 3.0MM - V2 358951 |SILICONE TUBING 1M (2.4 x 5.5MM) FLUORESCENT YELLOW
333450 |ANTI-ROLL BAR BALL JOINT 5.8 MM (2) 358950 |SILICONE TUBING M (2.4 x 5.5MM) 333401 |REAR ADJUSTABLE ANTI-ROLL BAR - SET 359210 |XRAY PREMIUM SILICONE OIL 100 ¢St

333460 |COMPOSITE ANTI-ROLL BAR BALL JOINT 5.8 MM (4) 359050 | CLUTCH BELL BALL-BEARING MR105ZZ 5x10x4 (2) 333422 |ANTI-ROLL BAR REAR 2.2 MM 359215 |XRAY PREMIUM SILICONE OIL 150 St

334040 |BRAKE CAM POST - ALU 7075 T6 359260 |XRAY PREMIUM SILICONE OIL 600 cSt 333424 |ANTI-ROLL BAR REAR 2.4 MM 359220 |XRAY PREMIUM SILICONE OIL 200 St

334050 |COMPOSITE BRAKE UPPER PLATE + COMPOSITE CLAMPS 359340 [XRAY PREMIUM SILICONE OIL 40 000 ¢St 333426 |ANTI-ROLL BAR REAR 2.6 MM 359225 |XRAY PREMIUM SILICONE OIL 250 ¢St

334061 [ALU BRAKE POST ARM - SWISS 7075 T6 359360 [XRAY PREMIUM SILICONE OIL 60 000 ¢St 333430 |REAR ANTI-ROLL BAR - MALE 359230 |[XRAY PREMIUM SILICONE OIL 300 ¢St

334111 [VENTILATED BRAKE DISC - CNC MACHINED - LIGHTWEIGHT 901302 |HEX SCREW SB M3x2.5 (10) 333431 [REAR ANTI-ROLL BAR - MALE 0.7MM - HUDY SPRING STEEL ™ 359235 |XRAY PREMIUM SILICONE OIL 350 ¢St

334120 |HARDENED STEEL BRAKE PAD - LASER CUT (2) 901303 |HEX SCREW SB M3x3 (10) 333451 |ALU ANTI-ROLL BAR BALL JOINT 5.8 MM - SWISS 7075 T6 - HARD COATED (2) 359240 |XRAY PREMIUM SILICONE OIL 400 cSt

334130 |BRAKE PAD FERODO (2) 901304 |HEX SCREW SB M3x4 (10) 334110 |VENTILATED BRAKE DISC - LASER CUT - PRECISION-GROUND 359245 |XRAY PREMIUM SILICONE OIL 450 St

334141 |LIGHTWEIGHT BRAKE DISK ADAPTER - ALU 7075 T 901305 |HEX SCREW SB M3x5 (10) 334140 |BRAKE DISK ADAPTER - ALU 7075 T6 359250 |XRAY PREMIUM SILICONE OIL 500 St

335000 |FRONT GEAR DIFFERENTIAL - SET 901308 |HEX SCREW SB M3x8 (10) 335070 |DIFF OUTDRIVE ADAPTER - HUDY SPRING STEEL™ (2) 359255 |XRAY PREMIUM SILICONE OIL 550 St

335010 |[COMPOSITE FRONT DIFF. CASE, COVER & 27T BELT PULLEY 901312 |HEX SCREW SB M3x12 (10) 335071 | DIFF OUTDRIVE ADAPTER - LONG - HUDY SPRING STEEL™ (2) 359270 |XRAY PREMIUM SILICONE OIL 700 ¢St

335027 |COMPOSITE TIMING BELT PULLEY 27T 901316 |HEX SCREW SB M3x16 (10) 335080 |DIFF PIN (2) 359280 |XRAY PREMIUM SILICONE OIL 800 ¢St

335030 |DIFF BEVEL & SATELLITE GEARS (2+4) 901406 |HEX SCREW SB M4x6 (10) 335100 |XRAY MULTI DIFF - ONE-WAY - SOLID - SET 359290 |XRAY PREMIUM SILICONE OIL 900 cSt

335040 |COMPOSITE SOLID AXLE ADAPTER 902306 |HEX SCREW SH M3x6 (10) 335110 |MULTI-DIFF MAIN AXLE 359301 |XRAY PREMIUM SILICONE OIL 1000 ¢St

335050 |REAR GEAR DIFFERENTIAL - SET 902308 |HEX SCREW SH M3x8 (10) 335120 |MULTI-DIFF LOCKING AXLE - HUDY SPRING STEEL™ 359302 |[XRAY PREMIUM SILICONE OIL 2000 cSt

335060 |COMPOSITE REAR DIFF. CASE & COVER 902310 |HEX SCREW SH M3x10 (10) 335130 |INNER DRIVESHAFT ADAPTER - HUDY SPRING STEEL™ 359303 [XRAY PREMIUM SILICONE OIL 3000 cSt

335072 |LIGHTWEIGHT DIFF OUTDRIVE ADAPTER - HUDY SPRING STEEL™ (2) 902312 |HEX SCREW SH M3x12 (10) 335180 [XRAY SUPER-LIGHT SOLID AXLE SET - HUDY SPRING STEEL™ 359305 |XRAY PREMIUM SILICONE OIL 5000 cSt

335073 |LIGHTWEIGHT DIFF OUTDRIVE ADAPTER - LONG - HUDY SPRING STEEL™ (2) 902314 |HEX SCREW SH M3x14 (10) 335251 |ALU WHEEL HUB - OFFSET ,-0.75MM" (2) 359306 |XRAY PREMIUM SILICONE OIL 6000 ¢St

335081 |ALU DIFF PIN - HARD COATED (2) 902316 |HEX SCREW SH M3x16 (10) 335252 |ALU WHEEL HUB - OFFSET , +0.75MM" (2) 359307 _|[XRAY PREMIUM SILICONE OIL 7000 ¢St

335205 | CVD DRIVE SHAFT - FRONT - SET - HUDY SPRING STEEL™ (1) 902408 |HEX SCREW SH M4x8 (10) 335255 | COMPOSITE WHEEL HUB (2) 359308 |XRAY PREMIUM SILICONE OIL 8000 ¢St

335215 |CVD AXLE - SUPER LIGHT - HUDY SPRING STEEL™ 903206 |HEX SCREW SFH M2x6 - STAINLESS (10) 335431 |HIGH-PERFORMANCE KEVLAR DRIVE BELT FRONT 5.0 x 186 MM - V2 359310 [XRAY PREMIUM SILICONE OIL 10 000 cSt

335225 |CVD DRIVE SHAFT - FRONT - HUDY SPRING STEEL™ 903258 |HEX SCREW SFH M2.5x8 (10) 335442 |HIGH-PERFORMANCE KEVLAR DRIVE BELT SIDE 4.5 x 396 MM - V2 359315 [XRAY PREMIUM SILICONE OIL 15 000 cSt

335250 |ALU WHEEL HUB (2) 903306 |HEX SCREW SFH M3x6 (10) 335451 |HIGH-PERFORMANCE KEVLAR DRIVE BELT REAR 5.5 x 177 MM - V2 359320 |[XRAY PREMIUM SILICONE OIL 20 000 cSt

335305 |CVD DRIVE SHAFT - REAR - SET - HUDY SPRING STEEL™ (1) 903308 |HEX SCREW SFH M3x8 (10) 335510 |2-SPEED SHAFT 359330 |[XRAY PREMIUM SILICONE OIL 30 000 cSt

335325 |CVD DRIVE SHAFT - REAR - HUDY SPRING STEEL™ 903310 |HEX SCREW SFH M3x10 (10) 335520 | CARRIER FOR 2-SPEED GEAR (2nd) - ALU 7075 T6 + BALL-BEARING 359350 |XRAY PREMIUM SILICONE OIL 50 000 St

335430 [PUR® REINFORCED DRIVE BELT FRONT 5.0 x 186 MM - V2 905258 |SCREW PHILLIPS 2.5x8 (10) 335530 [DRIVE FLANGE WITH ONE-WAY BEARING - ALU 7075 T6 359380 |XRAY PREMIUM SILICONE OIL 80 000 St

335441 [PUR® REINFORCED DRIVE BELT SIDE 4.5 x 390 MM - V2 907206 |SCREW PHILLIPS 2x6 (10) 335553 | COMPOSITE 2-SPEED GEAR 53T (2nd) - V2 359392 |[XRAY PREMIUM SILICONE OIL 100 000 cSt

335450 [PUR® REINFORCED DRIVE BELT REAR 5.5 x 177 MM - V2 908262 |HEX SCREW SOCKET HEAD CAP M2.5x12 (10) 335555 | COMPOSITE 2-SPEED GEAR 55T (2nd) - V2 359394 |XRAY PREMIUM SILICONE OIL 150 000 cSt

335500 |2-SPEED - SET 908310 |HEX SCREW SOCKET HEAD CAP M3x10 (10) 335557 | COMPOSITE 2-SPEED GEAR 57T (1st) 359396 [XRAY PREMIUM SILICONE OIL 200 000 cSt

335511 |2-SPEED SHAFT - LIGHTWEIGHT 908316 |HEX SCREW SOCKET HEAD CAP M3x16 (10) 335558 | COMPOSITE 2-SPEED GEAR 58T (1st) 359398 |XRAY PREMIUM SILICONE OIL 300 000 cSt

335521 [LIGHTWEIGHT CARRIER FOR 2-SPEED GEAR (2nd) - ALU 7075 T6 + BALL BEARING 930150 |CARBIDE AXIAL THRUSTBEARING F5-10 5x10x4 335570 [ADAPTER 2-SPEED 903204 |HEX SCREW SFH M2x4 - STAINLESS (10)

335531 [LIGHTWEIGHT DRIVE FLANGE WITH ONE-WAY BEARING - ALU 7075 T6 940508 | HIGH-SPEED BALL-BEARING 5x8x2.5 RUBBER SEALED (2) 335582 |SPRING FOR GEAR BOX - HARD (2) 903205 |HEX SCREW SFH M2x6 - INCH HEX # 0.50 (10)

335540 |COMPOSITE 2-SPEED GEAR BOX SHOE SET 940613 |HIGH-SPEED BALL-BEARING 6x13x5 RUBBER SEALED (2) 335710 [FRONT MIDDLE SHAFT - HUDY SPRING STEEL™ 930250 |CERAMIC BALL-BEARING AXIAL F5-10 5x10x4

335554 | COMPOSITE 2-SPEED GEAR 54T (2nd) - V2 941016 |HIGH-SPEED BALL-BEARING 10x16x4 RUBBER SEALED (2) 335721 |ALU FRONT MIDDLE SHAFT HOLDER 960240 |NUT M4 WITH SERRATED FLANGE (10)

335559 | COMPOSITE 2-SPEED GEAR 59T (1st) 950510 |BALL-BEARING FR85ZZ 5x10x4 FLANGED (2) 335731 |ALU LIGHTWEIGHT LOCATING COLLAR (2) 980213 |PIN 2x12(10)

335560 | COMPOSITE 2-SPEED GEAR 60T (1st) 960030 |NUT M3 (10) 335910 |ALU 2-SPEED BELT PULLEY 20T - CENTER - SET 981214 |PIN 2x14 (10)






